
Initial Study/ Mitigated Negative 
Declaration – Development Plan 
Projects 

DRAFT 

April 14, 2020  

Lead Agency: 

Montecito Sanitary District 

 Proponent: 

Montecito Sanitary District 

Consultant: 

Stantec Consulting Services Inc. 
111 East Victoria Street  
Santa Barbara CA 93101-2018 



INITIAL STUDY/ MITIGATED NEGATIVE DECLARATION – DEVELOPMENT PLAN PROJECTS 

 

Table of Contents 

ACRONYMS AND ABBREVIATIONS ....................................................................................... V 

1.0 INTRODUCTION .......................................................................................................... 1.1 
1.1 PROJECT TITLE .......................................................................................................... 1.1 
[...]
methods of eliminating or reducing any potentially significant adverse impacts. This document is intended 
to aid the District in determining the appropriate California Environmental Quality Act (CEQA) document 
needed to support agency discretionary approvals, permits, and consultations. These permits, approvals, 
and consultations are described in Table 2. 

Table 2. Agency Permits and Environmental Review Requirements 

Agency Permits and Other Approvals 

California Department of Public Health • Title 22 Permit 

State Water Resources Control Board 

• Division of Drinking Water Authorization 
• General Permit – Water Quality Order No. 2016-0068-DDW 

(general permit for landscape irrigation uses of municipal 
recycled water)* 

County of Santa Barbara 
• Road Encroachment Permit 
• Coastal Development Permit 
• Grading Permit 

Regional Water Quality Control Board 
• NPDES Permit Reissuance for Montecito Sanitary District 

Wastewater Treatment Facility (Order No. R3-20122012-0016, 
NPDES No. CA0047899) 

*Source: 
https://www.waterboards.ca.gov/water_issues/programs/water_recycling_policy/landscape_irrigation_general_permit.html 

 

 



INITIAL STUDY/ MITIGATED NEGATIVE DECLARATION – DEVELOPMENT PLAN PROJECTS 

Project Description  

 2.1 
 

2.0 PROJECT DESCRIPTION 

The Montecito Sanitary District (District) is a locally funded and administered independent special district 
created by the residents of Montecito, whose mission is to: “protect public health and safety and to 
preserve the natural environment through the collection, treatment and disposal of wastewater in the most 
cost-effective way possible” (Montecito Sanitary District, 2009). The District proposes to construct and 
operate three projects as part of the County of Santa Barbara Development Plan process:  

1. An approximately 60,000 gallons per day production capacity Title 22 compliant tertiary 
wastewater treatment system at their existing (secondary treatment) facility located at 1042 
Monte Cristo Lane. The goal of this project is to utilize the recycled water generated by the 
treatment system for the irrigation of the adjacent Santa Barbara Cemetery (cemetery). Using 
recycled water for the irrigation of the 55.63-acre cemetery parcel would allow the cemetery to 
stop using potable water for irrigation purposes. In addition, this project provides recycled water 
for the District to use to clean the sewer collection system, process water for the secondary 
treatment system, and landscape irrigation rather than potable water that is currently used.  

2. An Essential Services Building and parking lot located on the existing facility site. The goal of this 
project would be to provide additional sanitary facilities including changing rooms, washrooms, 
shower rooms, designated food preparation facilities, plan room, training room, and individual 
data entry/mandatory reporting workstations in areas that are conditioned with proper air 
exchange and safe social distancing. The Essential Services Building will also replace the 
existing Board room, customer service counter, and public restroom. 

3. Carport structures with solar panels. The goal of this project is to provide sufficient energy to 
operate the recycled water treatment system.  

2.1 PROJECT AND SITE DESCRIPTION 

The proposed Projects would consist of the following main components: 

• 1,500 square foot Treatment System including: 
− Ultrafiltration Filters 
− Reverse Osmosis Membranes 
− Sodium Hypochlorite disinfection 

• 6-foot high, 185-foot long retaining wall enclosure 
• One 60,000-gallon feed water tank on concrete pad 
• One 130,000-gallon recycled water storage tank on concrete pad 
• 200 square foot concrete pad for pump station  
• One 75,000-gallon storage tank on a concrete pad with perimeter fencing on cemetery property 
• One 120 ft long 8-inch PVC C900 diameter private recycled water pipeline  
• One 880-912 ft long 8-inch PVC C900 diameter recycled water distribution pipeline  



INITIAL STUDY/ MITIGATED NEGATIVE DECLARATION – DEVELOPMENT PLAN PROJECTS 

Project Description  

 2.2 
 

• Five proposed carport structures with solar panels 
• One 5,085 square foot, single-story Essential Services Building 
• One 6,412 square foot 17-space parking area, with an additional 2,658 square feet of hardscape, 

totaling 9,070 square feet 
• Demolition of approximately 1,930 square foot main office building, adjacent 8-space parking area, 

and existing canopies, totally approximately 3,170 square feet.  

A summary of the proposed Projects’ components and temporary and permanent disturbance is provided 
in Table 3 below. While the combined temporary and permanent disturbance of the proposed Projects is 
approximately 1.50 acres total, all three projects would not be constructed simultaneously. 

Table 3: Proposed Project Temporary and Permanent Disturbance  

Project Component 
Temporary Disturbance 

(acres) 
Permanent Disturbance 

(acres) 

Recycled Water Distribution Pipeline – Alternate 1 0.36 0.00 

Recycled Water Distribution Pipeline – Alternate 2 0.35 0.00 

Recycled Water Distribution Pipeline – Alternate 3 0.30 0.00 

Private Recycled Water Pipeline  0.04 0.00 

Concrete Pad (75,000-gallon Tank) 0.04 0.03 

Recycled Water Treatment Area 0.08 0.28 

Essential Services Building and Parking Lot Area 0.16 0.51 

Total Disturbance* 0.68 0.82 

*Note: assumes recycled water distribution pipeline alternate 1 only. 

2.1.1 Current Site Conditions 

The majority of the proposed Projects would be constructed within the existing District facility which is 
predominantly a cleared, disturbed dirt with several buildings, treatment system, parking areas and 
drainage pipes; however, some water conveyance and storage structures would be located outside the 
facility (Figure 2: Site Plan: Existing Conditions and Proposed Features). The facility is a public utility; the 
dominant features of the site include wastewater treatment components, hardscape (including concrete 
and asphalt), and some vegetation. The cemetery is comprised mainly of non-native lawn grass and 
ornamental landscaping, with paved roadways and walkways throughout the property. Both sites are 
bordered by non-native mature Eucalyptus trees.  



INITIAL STUDY/ MITIGATED NEGATIVE DECLARATION – DEVELOPMENT PLAN PROJECTS 

Project Description  

 2.3 
 

2.1.2 Surrounding Land Uses 

The proposed Project components (listed in Section 2.1 above) are contained within the existing District 
facility, with the exception of some conveyance and a storage structure which would occur off-site. The 
northern portion of the facility is bordered by Union Pacific Railroad (UPPR), with residential areas to the 
south, a parking lot for the Music Academy of the West to the east, and the cemetery to the west. U.S. 
Highway 101 runs adjacent to the UPRR to the north. 

2.2 FACILITY COMPONENTS 

The proposed Projects include three separate components: the recycled water treatment facility and the 
distribution system, the solar panel structures, and the Essential Services Building and parking lot. Each 
of these components is further described below. 

2.2.1 Treatment Facility  

Water Supply / Wastewater Characteristics 

The source of the recycled water for the proposed Project is the existing facility’s secondary clarifier 
effluent. A “clarifier” is generally used to remove solid particulates or suspended solids from liquid for 
clarification and/ or thickening; “effluent” is a liquid waste or sewage discharged into a river or the sea 
(Oxford, 2019). The chemical makeup of the treated wastewater is presented in Table 4.  

As the surrounding community of Montecito is already built out and the land use is not changing, the 
chemical constituent makeup of the treated wastewater is unlikely to change drastically. There are no 
industrial users located within the community of Montecito and the community does not accept 
wastewater from outside sources.  

Table 4. Existing Wastewater Treatment Facility Secondary Clarifier Effluent 
Characteristics 

Description Value Unit 

Average Daily Flow 0.594 Million gallons per day (mgd) 

Alkalinity 130 Milligrams per Liter (mg/L) 

Boron  0.80 Milligrams per Liter (mg/L) 

Nitrate-Nitrogen 28 Milligrams per Liter (mg/L) 

pH  6.5 - 7.7 (Range) 

Oil and Grease 4 Milligrams per Liter (mg/L) 

Total Suspended solids (TSS)  8.4 Milligrams per Liter (mg/L) 



INITIAL STUDY/ MITIGATED NEGATIVE DECLARATION – DEVELOPMENT PLAN PROJECTS 

Project Description  

 2.4 
 

Description Value Unit 

Total Dissolved Solids (TDS)  1750 Milligrams per Liter (mg/L) 

Total Chlorine Residual  0 Milligrams per Liter (mg/L) 

Source: Phoenix Civil Engineering, August 2019 and MSD 2019 Annual Report 
Table Notes:  
1. Average dry weather flow is from the period of January to December 2019. Maximum day dry weather flow occurred in 
October 2018.  
2. Constituents within the table are from the irrigation suitability study performed by Montecito Sanitary District 2017.  
3. Oil and grease value is the typical maximum value from 2017 to 2019. However, higher values are possible. 
4. Secondary Clarifier Effluent is the intake water for the proposed UF/RO treatment train.  

Treatment and Purification Process 

The proposed Project would utilize Ultrafiltration (UF) and Reverse Osmosis (RO) along with sodium 
hypochlorite disinfection for the production of the Title 22 compliant recycled water. The proposed 
Project’s treatment process would generally consist of the following steps:  

• The secondary clarifier effluent (influent feed water) is pumped to a feed water tank where the UF 
draws water from. 

• It is then pressurized with a booster pump and the water is processed through a disc filter. 

• After the disc filter, the water is filtered through the ultrafiltration step. 

• One UF membrane unit is located on the skid. 

• A backwash system is included on the skid. 

• The filtered water is then sent from the UF product water tank and forwarded to the RO treatment 
skid. 

• Once the RO system has further refined the water, the RO permeate water is sent to a small holding 
tank to blend with the ultrafiltration water then pumped to the aboveground coated steel tank prior to 
distribution. 

• The UF skid pumps water from the UF product water tank for backwashing. 

• Sodium hypochlorite, for disinfection, is added to the permeate tank (either the small blending tank or 
the aboveground steel tank).  

• Drain lines from the tanks lead to a common discharge point where it is returned to the existing 
treatment plant headworks and processed. 

Ultrafiltration is a type of membrane filtration in which hydrostatic pressure forces a liquid against a 
semipermeable membrane. Ultrafiltration is commonly employed to remove colloids, proteins, bacteria, 



INITIAL STUDY/ MITIGATED NEGATIVE DECLARATION – DEVELOPMENT PLAN PROJECTS 

Project Description  

 2.5 
 

pyrogens, and macromolecules from water. Reverse osmosis is a membrane separation water purification 
process in which feed water flows along the membrane surface under pressure. Filtrate water permeates 
the membrane and is collected, while the concentrated water, containing dissolved and undissolved 
material that does not flow through the membrane, is discharged from the system. Sodium hypochlorite is 
a common disinfection product that is used by the water and wastewater industries and is used commonly 
within the existing facility (Montecito Sanitary District, 2019). 

Waste Discharge 

Concentrate generated from the treatment system would be blended with secondary treatment water and 
discharged into the existing District’s discharge point No. 001 under the existing Order No. R3-20122012-
0016 and National Pollutant Discharge Elimination System (NPDES) Permit No. CA0047899. Under 
these authorizations, the District is permitted to discharge up to 1.5 million gallons per day of dry weather 
average monthly rate of treated wastewater. From discharge point No. 001, concentrate would pass 
through an existing 16-inch diameter, short and shallow outfall pipe that terminates 1,500 feet offshore in 
a water depth of 35 feet in the Pacific Ocean. The last 100 feet of the outfall pipe is equipped with ten 
alternating lateral diffuser ports with Tideflex rubber valves. The proposed Project does not include any 
modifications to the existing outfall infrastructure. 

2.2.2 Recycled Water Transmission, Distribution, and Storage 

The distribution system would connect the new treatment facility and to the new cemetery storage tank 
via a new 880-912 foot 8-inch PVC C900 underground recycled water pipeline. Three location options are 
being considered for installation of this pipeline: (1) beneath Channel Drive; (2) parallel to Channel Drive 
on the cemetery property; and (3) parallel to Channel Drive on the treatment facility property (Figure 2). 
No tree removal is required for any of the three pipeline installation options. The distribution system would 
also include a 75,000-gallon storage tank adjacent to an existing cellular tower on a property north of the 
main cemetery property. The tank would be placed on a concrete pad with perimeter fencing surrounding 
the tank. A private recycled water pipeline (120 ft long, 8-inch PCV C900 pipe) would be installed from the 
cemetery’s storage tank to the cemetery property (Figure 2). The treatment portion of the proposed 
Project is wholly contained within the existing wastewater treatment plant facility and no additional 
fencing, security, or lighting would be used. Each of these components are further described below. 

Once water has been treated at the new treatment facility and meets the criteria for its intended use, a 
pump system would send the tertiary treated water through a distribution pipeline that would be 
connected to the cemetery tank on the cemetery parcel. Routine monitoring, as specified in the facility 
NPDES permit, would be required to ensure the recycled water continues to stay within use limitations. 
The cemetery parcel is located approximately 60 feet west of the existing facility. The potable water 
system would also require a backflow prevention device on its connection to the Montecito Water District 
system. Potable water pipelines within the cemetery would require physical separation from the irrigation 
system by cutting and capping the potable water lines that were used for the irrigation system when it was 
using potable water.  



INITIAL STUDY/ MITIGATED NEGATIVE DECLARATION – DEVELOPMENT PLAN PROJECTS 

Project Description  

 2.6 
 

The proposed recycled water distribution pipeline would be 8 inches in diameter and approximately 880-
912 feet in length. It would be buried for its full alignment and would be installed in one of three locations 
near Channel Drive (i.e., beneath or adjacent to the road that separates the treatment facility from the 
cemetery). Once on the cemetery parcel north of Channel Drive, a 75,000-gallon steel storage tank would 
contain the recycled water. This tank would be located aboveground and adjacent to an existing cellular 
tower. A second 120 foot 8-inch pipeline would then distribute the water to the adjacent cemetery 
property. The existing hose bibs on the cemetery property would be exempt from conversion to quick 
couplers in accordance with State Health and Safety Code Section 8118. The required signs would be 
posted onsite to notify the public that recycled water is in use in accordance with State Regulations. 

2.2.3  Essential Services Building and Parking Area 

The proposed essential services building would include a 5,085 square foot, single-story building which 
would contain a new public meeting room, public permit counter, several offices, breakroom, restrooms, 
women’s locker room with showers, storage room, and mechanical equipment room. The building would 
be utilized by existing District employees and would be constructed approximately 20-feet from the 